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REPORT NUMBER : TURT190209893 
  

APPLICANT NAME Fargotex Sp ZO.O. ($) 
  

ADDRESS Aleja Legionow114 C 18-400   NIP:7181721036 Lomza / POLAND 
Fax No: +48 86 218 51 44 
Tel: +48 86 218 53 90 

ATTENTION :  Ewelina Slaby (eslaby@fargotex.pl) 
Barbara Mickunas,Tic Operations 
(barbara.mickunas@intertek.com;tic.operations@intertek.com) 

  
  

SAMPLE DESCRIPTION : One sample of grey woven fabric 
  

DATE IN : 20 November, 2019 (13:59) 
  

DATE OUT : 26 November, 2019 
  

FIBER COMPOSITION : Claimed to be 100% Polyester 
  

BATCH NO : TERSO 
  

MODEL STYLE NO : TERSO 
  

CARE INSTRUCTION : Not Given 

TEST SAMPLE  

Flammability test P 
 
P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT 
PERFORMED / NA = NOT APPLICABLE/  LS : LACK OF SAMPLE 
 
This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and 
on the basis of instructions and information and/or materials supplied by Intertek’s Customer. The test results relate only to the specific items tested and are not intended to be a 
recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part 
of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an 
alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services 
performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at http://www.intertek.com/terms. Testing reports without 
signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise 
requested, this laboratory applies shared risk decision rule.  Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory. 
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FLAMMABILITY TEST 
BS 5852: 1979 Part 1 
 
Test Specification 
 
Test Method: BS 5852-1: 1979 as modified  by Shedule 4 Part 1 and Schedule 5 Part 1 of The Furniture 

and Furniching (fire) (safety) Regulations 1988 (as amended)  
Criterin of Ignition: Ignition Source 0: Calibrated Senior Service Cigarette 

Ignition Source 1: Butane Gas flowing at 45ml/minute @25ºC 
Flame Application Time: 20±1 seconds 
Side Tested: Face 
 
Filling Type: Polyurethane foam 
Size: 450 x 300 x 75 mm (Back) & 450x150x 75 mm (seat) 
Density/Hardness: 20-22 kg/m3, Type B Hardness grade130 
 
Pre-treatment / Durability procedure: None 
 
Conditioning 
Prior to testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an  

atmosphere having a temperature of 20±5°C and a rel ative humidity of 50±20% 
At time of testing: Temperature of 15°C to 30°C and a relative humidity of 20% to 70% 
 
 

Test Method Pre Treatment Flammability Performance 
Requirements 

Result 

BS 5852: Part 1: 1979, 
Ignition source 0 

(Cigarette) 
None 

Compliance with Schedule 4 Part 1  
(The cigarette test) of The Furniture  

and Furnishings (fire) (safety)  
Regulations 1988 (as amended). 

PASS 

 
Note: Fabric was submitted for test rather than the upholstery composite so as suggested by The Guide to the Furniture 
Requlations the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-modified) as this will give 
the furniture manufacturer a good indication of its likehood to pass the cigarette test for the finished article. 
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Test Result: 
“The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they 
are not intended as a mean of assessing the full potential fire hazard of materials in use.” 
     

Cigarette 
Test Specimen No Cigarette 

Burning Time Flaming Progressive 
Smouldering 

Covering 
Splitting Result 

1 16 min 24 sec N Y Y Pass 
2 18 min 13 sec N Y Y Pass 

 
 
 
  
 
Y: Yes       N: No      NA: Not Applicable       P: Pass       F: Fail      D: Depth    L: Length     W: Width 
 
Conclusions: 
The composite tested meets the requirements of Schedule 4 Part 1 of the Furniture and Furnishings (fire) (safety) 
Regulations 1988 (as amended). PASS. 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

## END OF TEST REPORT ## 
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